
           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP MINIMIX 150 (EURO 1)     7/99
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES / RESER-

VEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

85
4/

10
15

0/
8 

   
 0

3/
07

   
  M

in
im

ix
 1

50
 (E

ur
o 

1)
   

  P
ag

e 
1 

of
 2

ELECTRIC
ONLY

100

127

208

128

129

130 131
132

134

136 137

228
139

140
141

156

157

158

159
160

139

166
167

168

169
167

170 171

172

173

172
174

239

238

241

237
221

179

240

180182

123

218

220
219

184

185

186

187

140

188

189

186

185

192

224
204

196
211

197

127
197

212

127

198
209

199

200

201

202

193

161

229

222

223

225

4/02

132 134

150 151

138
139

140
141

142 152

226

227

235 233

125

231

232
234

233

HONDA GXH50

109

120

115

121

122

123

124

125

126

214

213
215

HONDA G100 / ROBIN EY08
B&S 3.5HP IC

230

236

168

169

171

172

173

172
174

183

176

177

178

242

179

  10/04

242

246 233

125

243

232
245

233

ROBIN EH09DU

244

247

120

249

122

251

248

125

B & S VANGUARD

252

250

175



B
el

le
 G

ro
up

 re
se

rv
es

 th
e 

rig
ht

 to
 a

lte
r d

et
ai

ls
 a

nd
 s

pe
ci

fi c
at

io
n 

w
ith

ou
t n

ot
ic

e

           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.BelleGroup.com

BELLE GROUP MINIMIX 150 (EURO 1)     7/99
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES / RESER-

VEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

 ITEM PART 
 NUMBER

(1)
 NUMBER

(2)
 DESCRIPTION

(3)

 100 900-30100 MOTOR KIT 230V 50HZ CEE17 (UK)
 100A 900-30200 MOTOR KIT 230V 50HZ CEE7 EURO 1
 100B 900-30300 MOTOR KIT 110V 50HZ CEE17
 100C 900-30400 MOTOR KIT 230V 50HZ (AUSTRALIA)
 100D 900-30500 MOTOR KIT 415V 50HZ
 109 CMS19 ENGINE - BRIGGS & STRATTON
 109A MS15 ENGINE - HONDA G100
 109B MS16 ENGINE - ROBIN
 115 900-31000 ENGINE PULLEY KIT (BRIGGS)
 115A 900-32600 ENGINE PULLEY KIT (HONDA G100)
 115B 900-31100 ENGINE PULLEY KIT (ROBIN)
 120 900-99927 BELT GUARD
 121 7-8008 SCREW M8 X 16 (HONDA)
 121A 9-8003 BOLT M8 X 35 (BRIGGS & ROBIN)
 122 7-10002 SCREW (10 X 3/8”)
 123 8-8001 NUT (M8)
 124 900-33200 ENGINE DECK (HONDA G100-ORANGE)
 124A 900-33300 ENGINE DECK (BRIGGS & ROBIN-BLACK)
 125 800-21320 DECAL HOT PARTS
 126 900-20600 EXHAUST GUARD
 127 7-5017 SCREW (5.5 X  25 PLASFAST)
 128 900-26103 BELT GUARD
 129 900-99907 BELT GUARD SEAL 
 130 900-29900 ELECTRIC PULLEY KIT
 131 8-8007 NUT (M8 LUG)
 132 70-0135 CAPACITOR 25UF
 132A 70-0136 CAPACITOR 110UF
 134 900-99908 SWITCH HOUSING SEAL
 136 900-26101 MOTOR HOUSING
 137 900-26105 CABLE COVER INSERT
 138 900-29300 SWITCH KIT (230V-50HZ) CEE17 (  4/02)
 138A 900-28600 SWITCH KIT (230V-50HZ) CEE7 (  4/02)
 138B 900-28700 SWITCH KIT (110V-50HZ) CEE17 (  4/02)
 138C 900-28900 SWITCH KIT (230V-50HZ) (AUST) (  4/02)
 138D 900-29000 SWITCH KIT (415V-50HZ)
 139 7-5016 SCREW (5.5 X 16 PLASFAST)
 140 7-8037 SET SCREW (M8 X 20 FLANGED)
 141 4-8008 WASHER (5/16” X 1”)
 142 901-99921 NVR SWITCH (230V-50HZ) (  4/02)
 142A 901-99923 NVR SWITCH (110V-50HZ) (  4/02)
 142C 900-99928 NVR SWITCH (415V-50Hz)  
 150 7-0009 SCREW (3.5 x 9.5)   
 151 900-18100 EXTENSION CABLE
 152 900-22100 MOTOR (230V-50Hz) (  4/02) 
 152A 900-22400 MOTOR (415V-50Hz)
 152B 900-26800 MOTOR (110V-50HZ) (  4/02)
 156 7-0008 SCREW (4 X 19)
 157 901-99915 INNER COVER SHIELD
 158 901-99916 OUTER COVER SHIELD
 159 900-99909 SEAL - SWITCH COVER
 160 900-26104 CAP SWITCH COVER
 161 800-21250 DECAL MOTOR RATING 230V-50HZ
 161A 800-21260 DECAL MOTOR RATING 110V-50HZ
 161B 800-21290 DECAL MOTOR RATING 415V-50HZ
 166 9-12005 BOLT (M12 X 70)
 167 4-1205 WASHER (M12)
 168 MS12 FILLER BUNG
 169 7-8003 SET SCREW (M8 X 25 SQ FLOW)
 170 8-12002 NUT (M12)
 171 MS11 GEARBOX GASKET
 172 CMS10 BEARING (6006)
 173 MS09 DRUM SHAFT
 174 CMS11 OILSEAL (B407)
 175 900-24700 GEARBOX ASSEMBLY
 176 900-24701 WORMSHAFT
 177 PS013 BEARING (6004)
 178 CMS41 OILSEAL
 179 MS22 CIRCLIP
 180 900-30000 GEARBOX PULLEY KIT
 180A 900-31600 GEARBOX PULLEY KIT (HONDA GXH50) 
 182 900-99915 BELT TOOTHED

 182A 900-99926 BELT (HONDA GXH50)
 183 MS08 GEARCASE
 184 3-6008 P-CLIP
 185 900-11400 WHEEL RETAINER
 186 60-0286 WHEEL
 187 900-24800 MAINFRAME WA
 188 CMS12 DRUM WA
 189 800-21310 DECAL DANGER ZONE
 192 9-8021 BOLT (M8 SPECIAL)
 193 800-21300 DECAL TOP COVER
 196 900-99914 TOP COVER (MINIMIX)
 197 900-99918 TOP COVER CLAMP
 198 900-26600 STAND ADAPTOR WA
 199 3-1007 LINCH PIN
 200 900-17100 STAND LEGS R/H WA (1BOSS)
 201 900-17000 STAND LEGS L/H WA (2 BOSS)
 202 1-0519 PAINT - 1 LITRE TIN (ORANGE)
 203 - -
 204 900-31700 HANDLE ASSEMBLY
 208 800-21327 DECAL BELT COVER
 209 900-26500 STAND ASSEMBLY
 211 XS35 HANDLE GRIP
 212 900-25000 HANDLE WA (HONDA GHX50 & BRIGGS) 
 212A 900-37800 HANDLE WA (ROBIN EH09DU)
 213 900-20700 SPACER (BRIGGS)
 214 7-8028 SCREW (BRIGGS)
 215 7-8027 SCREW (BRIGGS)
 218 9-10005 BOLT (M10 X 45)
 219 900-99931 PLATE GEARBOX SUPPORT (  4/02)
 220 8-10009 NUT (M10)
 221 900-32300 KIT GEARBOX SUPPORT PLATE  (  4/02)
 222 900-99911 STAND CLIP
 223 7-8045 TAPTITE (M8 X 12 FLANGED)
 225 92-00002 ENGINE OIL - 450ML BOTTLE
 226 70-0202 SWITCH ON/OFF (110V-50HZ) ( 4/02  4/07)
 226A 70-0194 SWITCH ON/OFF (230V-50HZ) ( 4/02  4/07)
 226B  142C SWITCH ON/OFF (415V-50HZ)
 226C 900-41800 KIT SWITCH ON/OFF (110V-50HZ) (  4/07)
 226D 900-41700 KIT SWITCH ON/OFF (230V-50HZ) (  4/07)
 227 70-0195 SEAL SWITCH ON/OFF  (  4/02)
 228 900-34500 SWITCH KIT (110V-50HZ) (  4/02)
 228A 900-33800 SWITCH KIT (230V-50HZ) UK (  4/02)
 228B 900-35100 SWITCH KIT (230V-50HZ) CEE7 (  4/02)
 228C 900-34800 SWITCH KIT (230V-50HZ) AUST (  4/02)
 228D  138D SWITCH KIT (415V-50HZ)
 229 900-34400 MOTOR (110V-50HZ) (  4/02)
 229A 900-34300 MOTOR (230V-50HZ) (  4/02)
 229C  152A MOTOR (415V-50HZ)
 230 900-36400 ENGINE PULLEY KIT (HONDA GXH50) 
 231 20-0031 ENGINE (HONDA GXH50)
 232 900-99935 BELT GUARD (HONDA GXH50 & ROBIN)
 233 7-6034 BOLT (M6 X 16)
 234 900-99934 PLATE BELT GUARD (HONDA GXH50)
 235 900-35300 ENGINE DECK (HONDA GXH50)
 236 71-0180 CABLE ASSY (110V-50HZ) (  4/02)
 236A 71-0179 CABLE ASSY  (230V-50HZ) UK (  4/02) 
 236B 71-0182 CABLE ASSY (230V-50HZ) AUST (  4/02) 
 237 900-37600 GEARBOX ASSEMBLY (  10/04)  
 238 900-37601 WORMSHAFT (  10/04)  
 239 900-37602 GEARBOX CASE (  10/04)
 240 5/0052 OIL SEAL (  10/04)  
 241 53-0032 BEARING (  10/04) 
 242 MS10 GEARBOX BACKPLATE  
 243 20-0060 ENGINE - ROBIN EH09DU  
 244 900-38400 ENGINE PULLEY KIT - ROBIN  
 245 900-37900 PLATE BELT GUARD - ROBIN  
 246 900-38000 ENGINE DECK - ROBIN
 247 20-0080 ENGINE B & S VANGUARD
 248 900-40400 ENGINE DECK W.A.
 249 7-8008 SCREW (M8 X 16)
 250 4-8006 WASHER (M8)
 251 8-8008 NUT (M8)
 252 900-40600 ENGINE PULLEY KIT

 ITEM PART 
 NUMBER

(1)
 NUMBER

(2)
 DESCRIPTION

(3)


